'l.,

June 20

© IEA Clean Coal Centre




Potential water sources for coal-fired
power plants

Author: Anne M Carpenter
IEACCC Ref: CCC/266

ISBN: 978-92-9029-589-1
Copyright: © IEA Clean Coal Centre
Published Date: June 2016

A
ﬂ%m
N | R

IEA Clean Coal Centre
14 Northfields
London SW18 1DD
United Kingdom

Telephone: +44(0)20 8877 6280

www.iea-coal.org

IEA Clean Coal Centre — Potential water sources for coal-fired power plants


http://www.iea-coal.org/

Preface

This report has been produced by IEA Clean Coal Centre and is based on a survey and analysis of published
literature, and on information gathered in discussions with interested organisations and individuals. Their
assistance is gratefully acknowledged. It should be understood that the views expressed in this report are our
[...]
look for alternative or supplementary sources. Moreover, utilising these sources will help conserve fresh

water for other uses, such as drinking and agriculture.

This report examines the availability and use of alternative (non-fresh) water sources for coal-fired
power plants in China, India, South Africa and the USA. These are the four top thermal coal consuming
countries in the world, and all have water-stressed regions. The alternative sources covered are waste
water from municipal water treatment plants, brackish and sea water, mine water, produced water from

oil and gas wells (including coalbed methane wells), and water from deep saline aquifers.

Evaluation of the use of alternative water sources in existing or for new power plants is complex. Key

issues to be considered include:

e quantity. Power generation needs an abundant, reliable, secure and predictable source of water that
is available over the lifetime of the plant;

e quality. Typically, alternative water sources have a lower quality than fresh water, and therefore
require treatment before use to avoid operational problems. For example, poor water quality can lead
to scaling, corrosion and fouling of pipes and cooling equipment;

e location. Transporting water to power plants is expensive (especially if infrastructure has to be built).
Therefore, the source needs to be close enough to the power plant to allow for economic collection
and transport;

e overall economics; and

e legal and regulatory constraints.

The alternative water source can cost more than traditional surface and ground water sources, because of
the higher treatment and transport costs. Nevertheless, the economic viability of treating lower quality
water should increase as traditional fresh water resources dwindle, and treatment costs diminish due to
technology developments. Costs will be site-specific and consequently, are only discussed in general

terms.

This report continues a series relating to water and the power generation industry. The previous one
looked at where water stress is occurring in the world today, before it examined the availability and
consumption of water within China, India, South Africa and the USA. It also discussed central government
energy, climate and water policies and how they affect the coal-fired power generation sector in these
four countries (Carpenter, 2015). The next report in the series will look at water conservation within

coal-fired power plants. An earlier report covered low water FGD technologies (Carpenter, 2012).

IEA Clean Coal Centre — Potential water sources for coal-fired power plants 1



Municipal waste water

2 Municipal waste water

Municipal waste water (MWW, also called reclaimed water) is the effluent from MWW treatment plants,
which process water from domestic use (including sewage), surface runoff (from storm drains), and
sometimes industrial waste water. It is widely available, especially in urban areas, and could potentially
provide a plentiful and secure supply of water for nearby power plants. MWW may deliver a drought-
resistant source as domestic water use is usually one of the last uses to be curtailed. In many areas of the
USA, for example, the utilisation of MWW is exempt from drought-induced water use restrictions. Both
power plant operators and municipalities can benefit environmentally and financially from this
arrangement, especially if they are reasonably close to each other. Rising urbanisation and population
growth will increase the demand for domestic water and hence, the volume of MWW available in the

future.

MWW is already successfully used at thermal power plants in cooling towers, as boiler make-up water
and in FGD systems. For instance, the Eraring power plant, in New South Wales, Australia, utilises MWW
from the Dora Creek sewage treatment works as boiler feed (Anderson, 2003). However, the biggest use
is as make-up water in closed-loop (recirculating) cooling towers. The amount of MWW blended with
fresh water varies, with only a relatively few power plants using treated MWW as the dominant source.
Municipal water treatment plants are designed to handle specific design flows. Thus they can supply a
defined quantity of water of relatively consistent quality to a power plant. However, increasing demand

and competing uses for municipal water could strain supplies in the future.

2.1 Viability of use

Using MWW is not without its challenges as it is of lower quality than typical fresh water sources. The
presence of nutrients and other contaminants can cause corrosion, scaling and biofouling in piping and on
heat exchange surfaces. Fouling of the condenser’s heat exchange surfaces is of particular concern in
closed-loop cooling towers, because evaporative cooling concentrates the contaminants present in the
recirculating water. A loss of heat exchanger performance can decrease the efficiency of the plant’s steam
power cycle, which lowers the amount of power generated per unit of coal fed, and ultimately results in
loss of revenue. There are a variety of ways of controlling these operational issues. Plastic piping and
higher recirculation rates may be helpful (Cooper, 2012), or operators could adjust the flow volumes of
blowdown and make-up in the cooling tower to maintain the required chemistry in the recirculating
water (Munson and others, 2009). Alternatively, the waste water is treated before it is used
(see Section 2.1.1). Most waste water from municipal plants will need some treatment to prevent
operational issues. The treatment can be carried out at the power plant or the municipal plant operator
can be paid to provide the necessary extra treatment. Costs have been estimated in the USA at around
1-2% of electricity sales revenues to manage fouling, condenser cleaning, and reduced generating
efficiency (Stillwell and Webber, 2014). Some power plants, though, have reported no problems when

switching to this water source.

IEA Clean Coal Centre — Potential water sources for coal-fired power plants 12



Municipal waste water

The possible emission of biological (viruses and bacteria) and other trace contaminants in aerosols
emitted from the cooling tower have led to public health concerns since the aerosols can travel beyond
the vicinity of the power plant. For example, the Legionella pneumophilia bacteria can cause Legionnaires’
disease. However, the aerosols can be controlled by the use of drift eliminators within the cooling tower.
Advanced water treatment processes are also available to help remove the unwanted constituents

(Cooper, 2012).

Legal and regulatory issues need to be considered before utilising MWW. For example, water ownership
and right of use may complicate its use if interstate or interbasin water transfer is involved. Blowdown
from the cooling towers may require additional treatment before discharge or, if returned to the MWW
treatment plant, it may pose toxicity problems from a higher total dissolved solid load, biocides, or other

power plant treatment chemicals (Cooper, 2012).

2.1.1 Water quality and treatment

Effluent treatment at municipal treatment plants is accomplished in a series of steps that have different
levels of complexity. The conventional sequence goes from primary, secondary to tertiary treatment, not
all of which are carried out at every facility. Primary treatment involves basic processes, such as
settlement tanks to remove suspended solids (by up to 60%) from the water and to reduce biochemical
oxygen demand (BOD) by 20-30%. Secondary treatment entails biological degradation that allows
bacteria to decompose constituents more (further reducing nutrient levels and BOD), secondary
clarification and disinfection. Up to 85% of BOD and total suspended solids (TSS) can be removed (Hsu
and others, 2014). Tertiary treatment reduces the residual organic, ammonia, suspended solids, and toxic

chemical levels (Pakzadeh and Zbacnik, 2015).

Secondary-treated MWW still contains appreciable amounts of phosphorus (phosphates), nitrogen (in the
form of ammonia, nitrates and nitrites) and residual organic matter, such as bacteria (see Table 1). These
can lead to biofouling of heat exchangers and other equipment surfaces (Dzombak and others, 2012; Vidic
and others, 2009). The primary constituents that can result in scaling are calcium, magnesium, sulphate,
alkalinity, phosphate, silica, and fluoride (EPA, 2012). Constituents influencing corrosion include
ammonia and phosphates (Li and others, 2011). Ammonia, for example, can corrode copper, copper alloy
and other metals. It is also a nutrient for microbes, and irreversibly reacts with chlorine. Therefore,
secondary-treated effluent typically requires further treatment before it can be utilised in the power
plant. Tertiary treatment can be carried out at the MWW treatment plant prior to its transport, as is the
case at the Cherokee power plant (see Section 2.2.4). But even so, chemical additives, such as biocides,
may still be necessary (Dzombak and others, 2012). Otherwise, the treatment is performed at the power
plant. In this case, the plant operator has more control over its quality. Tertiary treatment is expensive.

Consequently, secondary-treated MWW is more commonly available.

IEA Clean Coal Centre — Potential water sources for coal-fired power plants 13



Municipal waste water

Table1l Typical quality of secondary-treated MWW in
the USA (Vidic and others, 2010)
Parameter Range
pH 7-8
BODs, mg/L 3-30
COD, mg/L 40-80
TDS, mg/L 130-1600
TSS, mg/L 10-50
Alkalinity (as CaCOs), mg/L 100-500
Ca, mg/L 28-185
Mg, mg/L 23-150
NH;-N, mg/L 3-73
NOs-N, mg/L 10-30
SO4, mg/L 60-293
PQO4, mg/L 0.6-51
Conductivity, uS/cm 0.2-1.2

Common water quality requirements for cooling tower and boiler make-up applications (Wilson and

others, 2014) include:

e lowammonia (often <2 mg/L or even below detectable limits);

e low total dissolved solids (TDS), especially for boiler feed applications;
e chloride less than 150 mg/L;

e low phosphorus (<0.5 mg/L); and

e lowiron and manganese (<0.5 mg/L).

Advanced treatment of MWW to meet the quality requirements can include biological, filtration and
disinfection processes, as well as pH adjustment. Biological processes are becoming more common, and
include membrane bioreactors, moving bed biofilm reactors, integrated fixed-film activated sludge
systems, and biological aerated filters. A membrane bioreactor, for example, provides biological and
filtration treatment in one process within a small footprint. It has a high removal efficiency for
contaminants such as nitrogen, phosphorus, bacteria, BOD and TSS. A description of membrane
bioreactors, moving bed biofilm reactors and biological aerated filters, along with their advantages and

disadvantages, is given by Pakzadeh and Zbacnik (2015).

Separate filtration technologies that have been used at power plants include continuous backwash sand
filters and cloth filtration. Cloth disk filters have had problems operating on poor quality secondary
effluents (low solids retention time), and typically are not applicable for chemical phosphorus removal.
Disinfection with sodium hypochlorite or chloramination is commonly included to limit biological
re-growth (Wilson and others, 2014). Ultraviolet filtration is also employed to control biofouling. MWW

for use as boiler make-up is often further treated in a reverse osmosis system (see Section 3.3.2) to

IEA Clean Coal Centre — Potential water sources for coal-fired power plants 14



Municipal waste water

remove salts, TDS and larger particles. For example, a power plant in Inner Mongolia, China, combines
membrane bioreactor ultrafiltration modules with reverse osmosis to provide make-up water for the

boilers. The plant has a capacity of 18 ML/d (Koch Membrane Systems, 2014).

Alternatives to tertiary treatment, such as chemical dosing of secondary effluents, could lower the cost of
using MWW in cooling towers. However, these involve trade-offs because low-scale water has high
corrosivity, and anti-scalants are compromised by the use of free chlorine to control biofouling (Li and
others, 2011; Stillwell and Webber, 2014). Free chlorine can directly attack metals and metal alloys, and
degrades tolytriazole, a commonly used corrosion inhibitor. Moreover, free chlorine tends to react with
the organic matter to form undesirable disinfection by-products (Li and other, 2011). Consequently,
chloramine may be used instead of free chlorine. The most cost-effective approach to the use of MWW as
make-up water in power plants will depend on its quality, and is likely to involve a combination of on-site
tertiary treatment and chemical addition. Research funded by the USDOE National Energy Technology
Laboratory (NETL) on the treatment and use of MWW for cooling systems at power plants is reviewed by

Munson and others (2009).

Process simulation models are being developed to predict water quality in the recirculating cooling loop
when utilising secondary- and tertiary-treated MWW as the make-up water. For instance, the process
model developed by Safari and others (2013) predicts water quality in the cooling loop as a function of
operating parameters and the make-up water quality. It can be used to evaluate the potential

performance and treatment needs for MWW, and the economic implications.

The blowdown from wet towers could be returned to the MWW plant for further treatment. This may
address discharge concerns (Cooper, 2012). Economies can be achieved for new facilities by laying the

supply and return pipelines in the same trench.

2.1.2 Economics

The economic feasibility of using MWW depends on the distance between the power plant and municipal
treatment facility, the price of water, its treatment costs, and operational factors. Consequently, costs are

site-specific, as can be seen in the case studies discussed in Section 2.2.

A conceptual cost model has been developed to estimate the life cycle costs for the construction and
operation of tertiary treatment units and treated water delivery for use in power plant cooling systems
(Dzombak and others, 2012; Theregowda and others, 2013). It was applied to selected tertiary treatment
processes, which included filtration, nitrification, softening, acidification and chemical conditioning
(biocide and corrosion inhibitors). Total costs for treating 29.3 ML/d (the amount of water required by a
550 MW coal-fired power plant closed-loop cooling system) were estimated to be in the range
US$0.24-0.35/KL (2009 $US) in the USA, excluding taxes and overhead costs. This range lies between the
rate charged for river water withdrawal with filtration and chemical conditioning (US$0.20/kL in some
areas) and the national average rate for potable city water (US$0.78). The treated water supply and

chemical conditioning costs dominated the overall costs.

IEA Clean Coal Centre — Potential water sources for coal-fired power plants 15



Municipal waste water

Walker and others (2013) have evaluated the combined treatment and fouling costs associated with the
use of tertiary-treated MWW in the closed-loop cooling systems of thermal power plants. They
incorporated the above work of Dzombak and others (2012) and Theregowda and others (2013), with
the methodology of Walker and others (2012) for evaluating the economic impact of condenser fouling.
Their analysis indicated that if the price differential between fresh water and treated MWW is more than
$0.14/KL (2009 US$), than it is economically advantageous to use the waste water, even with the added
cost of condenser fouling. The total combined cost of using such water for closed-loop cooling is
estimated to be US$3-3.2 million/y for a 550 MW subcritical coal-fired plant that consumes make-up
water at a rate of 29.3 ML/d. This translates to a fresh water conservation cost of US$0.26/kL, making it a
cheaper way to conserve fresh water than a dry cooling system; dry cooling had a fresh water
conservation cost of US$1.5/KL. Moreover, it is below the NETL 2020 fresh water conservation cost target